
RE6010
BACK EXTENSION



4

5

6

7

8

3

9

13

14

15



3



4



5

Parts List

Item No. Description Qty

1 Under Frame 1

2 Adjusting Frame 1

3 Handle Frame 1

4 Fixed Frame 1

5 Pedal 1

6 Back Pad 2

7 FOAM Frame 1

8 FOAM 2

9 Aluminium Grip Ring 2

10 Aluminium Grip Cap 2

11 Aluminium End Cap 2

12 Pop Pin 1 1

13 End Cap 4

14 Plug RT50×100 5

15 Foot Cover 4

16 Grip 2

17 Plug φ76 1

18 Plastic Tube Guide 2

19 Hex Nut M6 2

20 Flat Washer φ9×φ16×1.6 4

21 Flat Washer φ11×φ20×2 5

22 Spring Washer φ10 5

23 Button Head Cap Screw M6×12 2

24 Flat Head Cap Screw M6×16 2

25 Flat Head Cap Screw M10×20 8

27 Flat Head Cap Screw M10×35 2

28 Socket Head Cap Screw M8×25 1

29 Button Head Cap Screw M8×30 4

30 Socket Set Screw M5×3 4

31 Socket Set Screw M6×16 2

32 Socket Set Screw M8×10 1

33 Socket Head Cap Screw M10×25 5



6

Exploded View
6

16
10

24
3

9

3030

29

20

18
29

2929

2020

20

18

24

10
16

9

3030

12

28
3123

19
23

19

2

5

25252525

1
14

25

15

14
14

2515

21
22

33

21

2233
2122

33

27
11

13
8

7
13

2515

14

4

25

15
14

17

13

8
13

11
27

6

32



7



8



9

STEP 1

Note：Hand Tighten Bolts and Nylon Lock Nuts.

2

1

4

33

22

21

33
2221

33

22

21

3

Item No. Description Qty Item No. Description Qty

1 Under Frame 1 21 Flat Washer φ11×φ20×2 5

2 Adjusting Frame 1 22 Spring Washer φ10 5

3 Handle Frame 1 33 Socket Head Cap Screw M10×25 5

4 Fixed Frame 1



10

STEP 2
Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No. Description Qty Item No. Description Qty

5 Pedal 1 8 FOAM 2

7 FOAM Frame 1 25 Flat Head Cap Screw M10×20 4

7

8

8

5

25 2525

25



Item No. Description Qty Item No. Description Qty

6 Back Pad 2 29 Button Head Cap Screw M8×30 4

20 Flat Washer φ9×φ16×1.6 4

6

29

20

29

20

11

STEP 3

Note：Hand Tighten Bolts and Nylon Lock Nuts.



13



14



15




